
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer March 21, 2025 

X   
March 21, 2025 Edward Dudick, P.E. / Environmental Engineer Manager 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0045985 

Facility Type Municipal APS ID 762659 

Major / Minor Major Authorization ID 1463992 

a 
Applicant and Facility Information 

a 

Applicant Name 
Mountaintop Area Joint Sanitary 
Authority (MAJSA) Luzerne County 

 
Facility Name 

Mountaintop Area Joint Sanitary 
Authority POTW 

 

Applicant Address 290 Morio Drive   Facility Address 290 Morio Drive   
[...]
concentrations or were ND. No lab sheets were provided. A Zinc Metal Translator of 0.982206 (Geo 
Mean, no TSS correlation available) was calculated. 

▪ Upstream Sampling Data:  
 
 

Sampling Date Background 
Total Zinc 

(mg/l) 

Total Hardness 
Background Stream 

Grab Sample  
(mg/l) 

Stream Flow 
(MGD) 

7/16/2020 <0.01 48 12.6 

7/21/2020 <0.01 56 8.5 

7/27/2020 <0.01 54 6.4 

8/6/2020 <0.01 40 15.7 

8/13/2020 <0.01 52 7.6 

8/20/2020 <0.01 46 6.6 

8/26/2020 <0.01 46 6.4 

9/3/2020 <0.01 40 17.2 

9/10/2020 <0.01 48 26.5 

9/18/2020 <0.01 52 5.6 

2/5/2021 0.003 104 - 

2/11/2021 0.006 50 - 

2/17/2021 0.007 58 - 

2/25/2021 0.008 64 - 

3/3/2021 0.004 40 - 

3/9/2021 0.003 40 - 

3/16/2021 0.003 40 - 

3/23/2021 0.003 32 - 

4/6/2021 0.004 32 - 

Mean (Arith)) 0.0076 - - 

Mean Detected 0.0051 - - 



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

6 

 
▪ Downstream Sampling Data:  

 

Date Stream 
Calculated 

Total 
Hardness 
(mg/l) and 

stream flow 
(MGD) 

Discharge 
Total 

Hardness 
(mg/l) 

And Plant 
Flow  

(MGD)* 

Total Zinc 
(mg/l)  

“Assumed” 
Dissolved Zinc 

(mg/l) 

Field pH 
(SU) 

TOC 
(mg/l) 

TSS 
(mg/l) 

7/16/2020 48 
12.6 

422 
2.31 

0.014  0.01 7.79 2.6 <3.0 

7/21/2020 56 
8.5 

350 
2.21 

0.014  0.019 7.16 2.50 <3.0 

7/27/2020 54 
6.4 

356 
2.02 

0.020  0.019 7.85 2.60 - 

8/7/2020 40 
15.7 

248 
2.33 

0.017  0.012 7.68 3.60 - 

8/13/2020 52 
7.6 

344 
2.27 

0.013  0.022 7.79 3.00 - 

8/20/2020 46 
6.6 

394 
2.13 

0.018  0.038 7.92 3.20 - 

8/26/2020 46 
6.4 

374 
2.16 

0.022  0.017 7.74 3.20 - 

9/4/2020 40 
17.2 

344 
2.44 

<0.01  <0.01 7.95 3.40 - 

9/10/2020 48 
26.5 

334 
2.18 

<0.01  <0.01 7.6 2.30 - 

9/18/2020 52 
5.6 

230 
2.30 

0.017  0.017 7.66 2.90 - 

2/5/2021 104 
- 

288 
2.47 

0.01 0.01 7.67 1 - 

2/11/2021 50 
- 

320 
2.37 

0.003 0.007 7.84 1.8 - 

2/17/2021 58 
- 

306 
3.21 

0.006 0.009 7.25 2.3 - 

2/25/2021 64 
- 

334 
3.15 

0.007 0.006 7.68 1.7 - 

3/3/2021 40 
- 

186 
4.97 

0.008 0.011 7.26 2 - 

3/9/2021 40 
- 

232 
4.72 

0.004 0.007 7.63 1.5 - 

3/16/2021 40 
- 

224 
3.15 

0.003 0.006 7.68 1.2 - 

3/23/2021 32 
- 

228 
3.51 

0.003 0.004 7.13 1.5 - 

3/30/2021 32 
- 

134 
4.18 

0.003 0.008 7.32 2.5 - 

4/6/2021 50 
- 

208 
3.13 

0.004 0.008 7.56 1.9 - 

Mean 
(Arith) 

49.4 292.8* 0.0126 0.0127 - 2.34 - 

   *Lower discharge hardness at higher discharge rates noted, in addition to conflict with Renewal Application 
discharge data. Cause of discrepancy unknown. Given effluent-dominated stream, the higher Discharge total hardness 
values would normally be expected to contribute to higher downstream Total Hardness values. 
 
Stream Design Total Hardness Calculation (log-normal calculation per DEP Policy No. 386-2000-005, 6/28/2023):  



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

7 

• The permittee took ten stream samples above the Outfall No. 001 during the normal low flow period (July through 
November), and additional sampling outside the low flow time frame.  

• The DEP Policy referenced the EPA Technical Support Document for WQBELs Appendix E (Lognormal 
Distribution and Permit Limits Derivations) which uses a log normal distribution for ≤10 samples. 

o The DEP Policy indicates that when hardness correlates to flow, it is generally an inverse correlation (the 
higher the flow, the lower the hardness) which is expected due to stormwater contributions generally 
diluting the stream value, including AMD concentration.  

o Stream Discharge Hardness (calculated per DEP Technical Guidance Policy): 48.2 mg/l. See calculations 
below.  

o The Reported Discharge Hardness conflicted with new NPDES Permit Renewal Application data, and 
was discarded in the Renewal Reasonable Potential Analysis. Cause of change in effluent Total 
Hardness is unknown (possibly reduction of potential I&I over time, lab error, other). 

 

Date Total Hardness 
Stream above 
Outfall, i.e. “x” 

(mg/l) 

Reported Effluent Total 
Hardness for comparison 

only* 
(mg/l) 

Y = ln(x) Y - u (Y – u)2 

7/16/2020 48 422 3.8712 0.0019 0.0000361 

7/21/2020 56 350 4.0253 0.156 0.024336 

7/27/2020 54 356 3.9889 0.1196 0.01430416 

8/6/2020 40 248 3.6888 -0.1805 0.03258025 

8/13/2020 52 344 3.9512 0.0819 0.00670761 

8/20/2020 46 394 3.8286 -0.0407 0.00165649 

8/26/2020 46 374 3.8286 -0.0407 0.00165649 

9/4/2020 40 344 3.6888 -0.1805 0.03258025 

9/10/2020 48 334 3.8712 0.0019 0.0000361 

9/18/2020 52 230 3.9512 0.0819 0.00670761 

Total 482 - 38.6938 - 0.11389345 

*2020 Effluent discharge Total Hardness data is inconsistent with renewal application sampling data (84 mg/l minimum, 
125 mg/l max and 99.16 average for three samples), and therefore discarded in updated Reasonable Potential Analysis.  

• Number of Samples (k): 10 in low flow period.  

• Arithmetic Mean of x: 48.2 

• Uy = Estimated Mean (log normal): 3.8693 

• Vy = Estimated Variance (log normal): 0.01265 for k – 1 (9)   

• Estimated Standard Deviation (log normal): 0.9709 

• Estimated Coefficient of Variation (log normal): 0.3421 

• Ex = Mean (Daily Average, normal) = Exp (Uy + variance/2): 48.2 mg/l (used in updated TMS for ambient 
stream concentration) 

 

 
December 22, 2020 MAJSA Part C.IV (WQBELs for Toxic Pollutants) Report, prepared by Dennis Peters, P.E. (Peters 
Consultant Inc.): The cover letter indicated that this Report would be incorporated into a subsequent Final WQBEL 
Compliance Report (due 6/30/2021). This report was superseded by the Final WQBEL Compliance Report but included 
the following additional information: 

• Exhibit A (MAJSA Zinc Metal Translator):  The Table footnote: “A change in the testing occurred when Total 
Suspended Solids in the samples were below the detection limits. Therefore, Total Organic Carbon was the only 
category continued for the samples”: 

o The Report also only provided two samples (initial two samples) TSS data (ND at <3.0 mg/l) which 
prevented correlation to TSS concentrations at higher TSS concentration levels.  

o The Table provided TOC concentrations instead (in the range of 2.30 mg/l – 3.60 mg/l).  
o The pH range was 7.16 – 7.92 SU. 

• Exhibit B (Cross-Section Sample Point Section B-B, Big Wapwallopen Creek:  Table (3/27/2020 – 9/17/2020 
measurement data, 22 data points) provided for Velocity, “Distance from Top or Rebar to Water Surface”, “Depth 
of Water at Rebar”; “Cross Sectional Area (A) in sqft at Sampling Point” and “Flow Rate (Q) Cubic Feet/Second” 
provided. However, no statistical analysis was provided to calculate average velocity at Q7-10 low flow and/or 
evaluation of data in terms of Q7-10 low flows. 



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

8 

• Exhibit C (Sealed Cross-Section B-B Drawing): The figures show Cross-Section B-B but not relation to Outfall No. 
001 location. Stream (3/5/2020) is shown at ~24 feet in width and 1.55 feet deep at deepest. Cross-flow area was 
calculated to be 26 square feet. 

• Exhibit D (Effluent Zinc Hourly Coefficient of Variation): Table of measurements (date, time, Total Zinc 
concentration, lognormal Total Zinc concentration, Variance provided. Estimated 0.058078954 Long Term 
Average, with Variance of 0.000217393, and estimated hourly COV of 25%. 6 days of measurements with 4 – 5 
sample points per day. 

• Exhibit E (Effluent Zinc Daily Coefficient of Variability): Table of 39 data points (10/28/2019 – 9/15/2020, samples 
less than weekly apart and skipping months) was used to calculate the COV. The LTA was estimated at 
0.0434594 mg/l with 0.000231163 daily COV, and “AMEC” of 0.000866029. See Effluent Section for TOXCONC-
calculated LTAMEC and Daily COV using a 12-month data set (June 2023 – 2024), used in the updated 
Reasonable Potential Analysis. 

 
 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

9 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002 and 003  Design Flow (MGD) 0 (stormwater only)  

 Latitude 
41º 6' 55.50" (002) 
41º 6' 50.48" (003)  Longitude 

-75º 57' 37.75" (002) 
-75º 57' 37.61" (003)  

 Quad Name Freeland  Quad Code 1038  

 Wastewater Description: Stormwater  

 

 Receiving Waters 
Unnamed Tributary to Big 
Wapwallopen Creek (CWF, MF)  Stream Code -  

 NHD Com ID 65636531  RMI 
0.19 (002) 
0.10 (003)  

 Drainage Area -  Yield (cfs/mi2) -  

 Q7-10 Flow (cfs) -  Q7-10 Basis -  

 Elevation (ft)  -  Slope (ft/ft) -  

 Watershed No. 5-B  Chapter 93 Class. CWF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status E-maps indicates this UNT supports aquatic life  

 Cause(s) of Impairment -  

 Source(s) of Impairment -  

 TMDL Status -  Name   

 

 Background/Ambient Data: None available Data Source  

 pH (SU) -  -  

 Temperature (°F) -  -  

 Hardness (mg/L) -  -  

 Other: -  -  

    

 Nearest Downstream Public Water Supply Intake DANVILLE BORO MUNI AUTH (ID# 101934-001)  

 PWS Waters Susquehanna   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) ~41  
 

 
Changes Since Last Permit Issuance: None known 
 
Other Comments: This ~0.224 mile UNT is parallel and adjacent to I-81, and receives highway runoff (in addition to 
Treatment plant stormwater discharges). 
 
 

 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

10 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Mountaintop Area Joint San Authority POTW 
 

WQM Permit 
No. 

Issuance Date Scope 

4073404-T1 10/28/1976 Original permit for collection and treatment of sewage transferred to MASJA.  

4099405 2/17/2000 WWTP Expansion to 4.16 MGD, including new screening building, three 
aeration basins, new clarifiers, an aerobic digester, chlorine contact tank, 
sludge recirculation, and replacement of some existing equipment. 

4006403 5/12/2006 Transformation of existing aerobic digesters to partitioned anaerobic/anoxic 
tanks (BNR process), two existing clarifiers to be converted to aerobic 
digesters, converting to UV disinfection, and installation of a 90-foot clarifier, an 
additional aerobic digester, and new gravity belt thickener. The WQM 
Application Module 1 identified the expected organic load capacity at 4,600 lbs 
BOD5/day. 

4009401 5/13/2009 Installation of 3 million-gallon EQ tank, a potassium permanganate feed system, 
a replacement sluice gate and concrete channels, piping, valves, and 
appurtenance.  All done according to Authority. 

4013401 10/22/2013 WQM Part II Permit to demolish a WWTP belt filter press, install new WWTP 
centrifuge for sludge dewatering, and improve (offsite) pump stations at I81 N/S 
Rest stops. Additional work at the treatment plant includes the installation of 
covers over the flumes conveying effluent to the clarifiers in an effort to 
minimize algae growth. NOTE: Construction certification for Centrifuge received 
11/5/2013. Construction certification for pump stations received 5/9/2014. 

 
 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Tertiary 
Activated Sludge With 

Solids Removal Ultraviolet 4.16 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

4.16 4600 Not Overloaded Anaerobic Digestion Landfill 

 
Changes Since Last Permit Issuance: None known. 
 
Other Comments:  
 
Treatment Plant:  

• Application indicates plans for a grit removal building with two automatic rag screens, grit chamber and grit 
removal conveyance system within the 5-year NPDES permit term. 2/16/2024 DEP Letter indicated a grit removal 
system could be installed without a WQM permit. 

• Application indicates wastewater treatment chemicals include Soda Ash (influent pH adjustment), DEL PAC 2000 
(for phosphorus removal and water polisher), and Defoamer.  

• No hauled-in wastes. 

• Facility has a 2.9-MG influent flow equalization tank that helps with peak wet weather influent flows. Several EQ 
Tank overflows have occurred but there has been I&I work at one (Walden Park) pump station area to eliminate 
overflows. 

• 10/31/2025 DEP Inspection report indicated: One (1) influent screen, one (1) comminutor (muffin monster), one 
(1) secondary bar screen for rag removal), one (1) EQ Tank/Basin, three (3) Aeration basins, three (3) 



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

11 

nitrification/denitrification systems (aerobic and anoxic tanks), two (2) secondary clarifiers, and UV disinfection 
(two UV chambers). One (1) sludge thickener (centrifuge) and three (3) sludge digesters.  

• Influent sampling data included low BOD5 (35 mg/l) and TSS (17 mg/l) values indicating times of high I&I 
contributions in the collection system.  

 
2023 Chapter 94 Report (Upload No. 222612): 

• Form Items 1, 2, 3, and 9: No existing or projected overloading.  
o Hydraulic Loading: 3.32 MGD 3-month Average for 4.16 MGD Hydraulic Design Capacity.  
o Organic Loading: 4,103 lbs BOD5/day max month for 4,600 lbs BOD5/day Organic Design Capacity. 
o Existing EDUs: 7,422 EDUs (3.5 persons per EDU, decreasing from 8,000 EDUs for 2022. Trending 

decrease in EDUs since 2019 (8,675 EDUs).  
▪ Cause of decreasing EDUs trend was not explained.   
▪ NPDES Permit Renewal Application indicated ~14,662 persons in service. This would be 5865 

EDUs at 2.5 persons/EDU for comparison with expected dry weather sewage loading of 1.466 
MGD (in absence of any industrial contribution) and 2,496 lbs BOD5/day per DWFM defaults. 

o Load/Capita: 0.089 lbs BOD5/day. DWFM default assumption is 0.17 lbs/capita for comparison. 

• Form Item 4 (Sewer Extensions) & Attachment C: Attachment C figure provided showing “Heritage Oaks” 
development, without any other identified sewer extension (constructed or proposed). 

• Form Item 5 (Sewer System monitoring/maintenance): Smoke testing has begun in the Walden Park Pump 
Station basin.  Attachment D summarized other O&M work, but no breakdown by area. Attachment had WWTP 
O&M activities listed. 

• Form Item 6 (Capacity exceedances): Walden Park SSOs due to stormwater inflow issues. Smoke testing and 
pump station rehab indicated in progress. Attachment E included SSO reports, but lacked a copy of the Corrective 
Action Plan for the Walden Park Pump Station/basin overflows and I&I issues. The report also did not mention the 
(issued) separate WQM permit application for a replacement sewer system the (Fairview) Glen Summit 
Development sewer system which would replace a failing sewer system area. 

• Form Item 7 (Pump Stations): Eight (8) pump stations. Attachment F included 2023 Pump Station Draw Down 
Results per pump, not actual flow data by meter or estimation. For example, no information on Walden Pump 
Station flows given to clarify overload issues. Only two (2) pumps identified at the different pump stations. 
Identified capacities: 

o Walden Park PS: 410 and 405 GPM capacities) 
o Nuangola Elementary PS: 285 GPM (for each of the two pumps) 
o I-81 Southbound PS: 35 GPM (for each of the two pumps) 
o I-81 Northbound PS: 24 GPM (for each of the two pumps) 
o McDonalds PS: 42 GPM and 50 GPM 
o Lehigh Street PS: 20 GPM (for each of the two pumps) 
o Fawn Lake PS: 80 GPM (for each of the two pumps) 
o Ice Lakes PS: 125 GPM and 110 GPM 

• Form Item 8 (IW):  
o IPP Annual Report not attached (NPDES Permit Part B.I.C.4.e and Part C.VIII.D). Attachment G indicated 

MAJSA adopted EPA-approved local limits on 4/19/2023 (Resolution 2-4-19-2023), with full EPA approval 
of the IPP on 11/2/2023. Annual IPP Report will be required in the next Chapter 94 Report. 

o Attachment G included Industrial Waste Report that indicated 5 SIUs.  
▪ Item 8.a (Applicable ordinance/reg): No copy of ordinance/reg included. Given adoption of local 

limits, this is problematic. 
▪ Item 8.b (Monitoring Program): Influent monitoring and IU monitoring data provided. 
▪ Item 8.c (problems): Several NOVs issued to IUs. 

• Form Item 10 (Sewage Sludge Management Inventory): Attachment H included the DEP Operator worksheet for 
the required Sewage Sludge Management Inventory. The Sludge Production and Wasting Calculations were 
outside expected range (85 – 115%) with 83% (based on Chapter 94 Report) and 77% (based on Population). 

• Form Item 12 (Flow Meter Calibration Report): Attachment I included WWTP effluent flow meter, UV channel flow 
meters, “North Bound PS”, “Walden Park PS”, “South Bound PS” calibration reports. No Calibration reports for 
Nuangola/Elementary School PS, McDonald PS, Lehigh Street PS, Fawn Lane PS, and Ice Lakes PS. 

• N 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

12 

 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2024 to January 31, 2025) 

 
Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             Flow (MGD) 
Average Monthly 2.39 2.78 2.17 1.88 2.05 2.63 2.11 2.24 2.81 3.73 4.12 2.93 

Flow (MGD) 
Daily Maximum 3.54 6.44 3.79 2.21 2.85 7.98 2.51 2.77 3.77 7.87 6.49 5.99 

pH (S.U.) 
Instantaneous 
Minimum 6.71 6.37 6.56 7.06 6.99 6.74 6.96 6.94 6.86 6.53 6.57 6.67 

pH (S.U.) 
Instantaneous 
Maximum 7.44 7.42 7.51 7.48 7.41 7.42 7.51 7.26 7.14 7.1 6.91 7.04 

DO (mg/L) 
Instantaneous 
Minimum 7.9 7.4 7.0 6.7 7.1 7.2 6.8 7.2 7.4 7.1 7.1 7.2 

TRC (mg/L) 
Average Monthly GG GG GG GG GG GG GG GG GG GG GG GG 

TRC (mg/L) 
Instantaneous 
Maximum GG GG GG GG GG GG GG GG GG GG GG GG 

CBOD5 (lbs/day) 
Average Monthly < 63.3 < 59.6 < 54.2 < 47.1 < 50.9 < 61.6 < 53.8 < 56.4 < 69.8 < 86.3 < 107.0 < 67.2 

CBOD5 (lbs/day) 
Weekly Average < 93.0 < 76.6 < 75.1 < 48.8 < 57.0 < 75.1 < 57.9 < 58.5 70.8 < 110.3 < 147.2 < 75.3 

CBOD5 (mg/L) 
Average Monthly < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 

CBOD5 (mg/L) 
Weekly Average < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 

BOD5 (lbs/day) 
Influent <br/> Average 
Monthly 1919 1859 2233 1900 1696 1551 1986 1840 2299 2092 2239 1953 

BOD5 (lbs/day) 
Influent <br/> Daily 
Maximum 4624 2790 2837 2908 2262 2010 2606 2114 2724 3409 3461 2262 

BOD5 (mg/L) 
Influent <br/> Average 
Monthly 90.4 96.1 128.3 123.3 101.3 77.2 110.9 98.1 98.9 76 62.2 87.5 



NPDES Permit Fact Sheet NPDES Permit No. PA0045985 
Mountaintop Area Joint Sanitary Authority POTW  
 
 

13 

BOD5 (mg/L) 
Influent <br/> Daily 
Maximum 176 148 170 197 155 92.7 148 119 115 140 95.1 100 

CBOD5 % Removal 
(%) 
Minimum Monthly 
Average 96 96 97 97 97 96 97 97 96 94 93 96 

TSS (lbs/day) 
Average Monthly < 50.9 < 54.4 < 45.1 < 39.2 < 42.4 < 51.3 < 45.2 < 47.0 < 58.1 < 84.6 < 104.9 < 60.2 

TSS (lbs/day) 
Influent <br/> Average 
Monthly 1562 1908 < 2262 2530 2228 2298 2472 2431 2556 2075 2167 2450 

TSS (lbs/day) 
Influent <br/> Daily 
Maximum 3402 3110 3157 3394 2573 4470 3183 2936 3278 2755 3875 3172 

TSS (lbs/day) 
Weekly Average < 68.1 < 63.8 < 62.6 < 40.7 < 47.5 < 62.6 < 50.2 < 48.8 < 59.0 < 141.7 < 123.5 < 67.7 

TSS (mg/L) 
Average Monthly < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 

TSS (mg/L) 
Influent <br/> Average 
Monthly 79.3 98.7 < 136 165 132 113 139 130 110 75 60.2 111 

TSS (mg/L) 
Daily Maximum < 2.5 4.5 < 2.5 < 2.5 < 2.5 < 2.5 2.7 < 2.5 < 2.5 < 6.25 < 6.25 < 3.0 

TSS (mg/L) 
Influent <br/> Daily 
Maximum 188 165 228 238 158 203 188 163 150 112 88 154 

TSS % Removal (%) 
Minimum Monthly 
Average 96 97 97 98 98 97 98 98 98 95 93 97 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 3 2 < 2 < 2 < 2 < 2 < 3 25 17 10 5 3 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 10.9 5.2 6.3 7.3 7.5 6.3 8.5 387.3 68.4 54.6 35 10.9 